

DRUGS	
Name	Unit of measurement
I. Anesthetics	
1. General anesthetics, oxygen	
1) Inhalational drugs	
Oxygen (inhalation gas) (40 liter cylinder)	cylinder
Halothane(inhalation liquid)	ampoule
Isoflurane (inhalation liquid),250 ml	vial
2) Injection drugs	
Thiopental (powder for solution for injection 1.0 g)	ampoule
Succinylcholine (Dithylin) 2%,5,0ml	ampoule
Propofol 200 mg	ampoule
2.Local anesthetics	
Bupivacaine Hydrochloride 5mg/ml, 4ml	ampoule
Levobupivacaine 5mg/ml 10ml	ampoule
Lidocaine (solution for injection, 2%, 20ml)	ampoule
Lidocaine (solution for injection, 2%, 2ml)	ampoule
Procaine (Novocaine) (0,5 % solution, 5ml)	ampoule
Procaine (Novocaine) (0,5 % solution, 2ml)	ampoule
Procaine (Novocaine) (0,5 % solution, 250ml)	ampoule
Procaine (Novocaine) (2 % solution, 2 l)	ampoule
3.Premedication drugs	
Atropin(solution for injection,1mg/lml)	ampoule
Levomepromazine (tablet, 25 mg)	tablet
Levomepromazine (solution for injection, 25 mg/ml,1ml)	ampoule
Pipecuronium bromide (Arduan) 4 mg	ampoule
II. Analgesic, antipyretic, Non-Steroidal Anti-Inflammatory, Antigout drugs, Disease-modifying antirheumatic drugs	
4.Non-opioid, analgesic, antipyretic, non-Steroidal Anti-Inflammatory	
Acetylsalicylic acid (tablet, 75mg-500 mg)	tablet
Diclofenac (tablet or capsule,25mg-100 mg)	tablet
Diclofenac (solution for injection,25 mg/ml, 3 ml)	ampoule
Diclofenac (gel, 5% 45g)	ampoule
Ibuprofen (tablet, 200 mg)	tablet
Indomethacin, 25 mg	tablet
Paracetamol (tablet, 500 mg)	tablet
Metamizole (solution for injection 50%,2 ml)	ampoule
5. Alternative	
Ketoprofen (gel, 25mg/ml 50g)	ampoule
6. Antigout drugs	
Allopurinol (tablet,100 mg)	tablet
Dexketoprofen Trometamol, IM, IV, 25 mg/ml 2ml	ampoule
Colchicine (tablet, 0,5 mg)	tablet
Colchicine (tablet, 1 mg)	tablet
7. Disease-modifying antirheumatic drugs	
Sulfasalazine (tablet,500mg)	tablet
III. Drugs used during anaphylaxis and allergy	
Dexamethasone (solution for injection, 4 mg/ ml,1 ml)	ampoule
Dexamethasone (solution for injection, 4 mg/ ml, 2 ml)	ampoule
Prednisolone (solution for injection, 30mg/ml 1,0 ml)	ampoule

Diphenhydramine (Dimedrol)(1% solution,1ml)	ampoule
Clemastine 0,1%,2ml	ampoule
IV. Antidotes and drugs used during poisoning	
8.Tags	
Acetylcysteine (tablet or pack of internal solution, 100 mg)	piece
Acetylcysteine (tablet or pack of internal solution, 200 mg)	piece
Calcium gluconate (solution for injection, 100 mg/ ml, 5ml or 10ml)	ampoule
V. Anticonvulsant, antiepileptic drugs	
Carbamazepine (tablet, 200 mg)	tablet
VI. Antibacterial drugs	
9. Antiprotozoal drugs	
1)Anthelmintic drugs	
Mebendazole (tablet 500mg)	tablet
Pyrantel(tablet, 250 mg)	tablet
10. Antimicrobial drugs	
1)Betta-lactam antibiotics	
Ampicillin (powder for solution for injection, 500 mg)	ampoule
Ampicillin (powder for solution for injection, 1000 mg)	ampoule
Amoxicillin+clavulanic acid (tablet, (500 mg + 125 mg)	tablet
Amoxicillin+clavulanic acid (tablet, (875 mg + 125 mg)	tablet
Amoxicillin+clavulanic acid (powder for internal solution) (250mg+62.5 mg)/5 ml	vial
Benzylpenicillin(powder for solution for injection,1 ml n AU)	ampoule
Imipenem+ Cilastatin(powder for solution for injection, 500 mg)	ampoule
Meropenem trihydrate (powder for solution for injection, 1000 mg)	vial
Cefazolin(powder for solution for injection,500mg)	ampoule
Cefalexin(capsule ,500mg)	tablet
Cefalexin (powder for internal solution, 250mg/5ml)	ampoule
Cefixime(tablet, 400 mg)	tablet
Cefotaxime(powder for solution for injection, 500 mg)	ampoule
Ceftazidime(powder for solution for injection, 500 mg)	ampoule
Ceftazidime(powder for solution for injection, 1000 mg)	ampoule
Ceftriaxone 1 g	ampoule
Ceftriaxone (powder for solution for injection 500mg)	ampoule
2) Other antibacterial drugs	
Azithromycin (capsule or tablet 500 mg)	tablet
Azithromycin (capsule or tablet 250 mg)	tablet
Azithromycin (powder for internal solution,100 mg/ 5ml)	ampoule
Gentamicin (solution for injection 40 mg/ ml, 2ml)	ampoule
Doxycycline(capsule or tablet, 100 mg)	piece
Metronidazole (tablet, 500 mg)	tablet
Metronidazole (tablet, 250 mg)	tablet
Metronidazole (solution for injection,0.5%,100 ml)	plast
Sulfamethoxazole + trimethoprim (tablet,400 mg + 80 mg)	tablet
Sulfamethoxazole + trimethoprim (800 mg+160 mg)	tablet
Vancomycin	vial
Ciprofloxacin(tablet, 250 mg)	tablet
Ciprofloxacin(tablet, 500 mg)	tablet
Ciprofloxacin (solution for injection,2 mg/ml)	ampoule
Ciprofloxacin (solution for injection,100 mg/10ml)	ampoule
Furazolidone, 50 mg	tablet

3)Alternative	
Cefepime (powder for solution for injection,1000 mg)	ampoule
Cefuroxime(tablet, 250 mg)	tablet
11. Antituberculosis drugs	
Streptomycin(powder for solution for injection, 1 g)	ampoule
12.Drugs of second choice for multi-resistant tuberculosis	
Amikacin(powder for solution for injection 500mg)	ampoule
Amikacin(powder for solution for injection 1g)	ampoule
Kanamycin(powder for solution for injection , 1g)	ampoule
13.Antifungals	
Clotrimazole(vaginal cream, 2%,tube)	piece
Nystatin (tablet, 500 000 AU)	tablet
Fluconazole(capsule, 50 mg)	piece
Fluconazole(capsule, 100 mg)	piece
Fluconazole(capsule, 150 mg)	piece
Fluconazole (solution for injection, 2 mg/ml)	ampoule
14.Antiviral drugs	
1)Antiherpes drugs	
Aciclovir(tablet, 125 mg-400mg)	tablet
15.Drugs for palliative care	
Lactulose (internal solution,667 mg/ml-200ml)	ampoule
VII. Antiparkinsonian drugs	
Trihexyphenidyl 2mg (Cyclodol)	tablet
VIII. DRUGS AFFECTING BLOOD	
16. Anti anaemic drugs	
Folic acid (tablet, 1 mg)	tablet
Folic acid (tablet, 5 mg)	tablet
Cyanocobalamin (solution for injection 500 mck/ ml)	ampoule
17. Drugs affecting coagulation	
Aminocaproic acid (solution for injection, 50mg/ml)	liter
proteinfree hemodialysate of calf blood polidocanol, 2,125µq/q+10µq/q; 5q	vial
Enoxaparin sodium (4000AU/0,4ml)	piece
Etamsylate 250-2.0 ml	ampoule
Etamsylate 250mg	tablet
Heparin-Natrium (solution for injection 5 000 AU/ ml-5 ml)	ampoule
Menandione (1%, 1g)	ampoule
Nadroparin calcium 2850AU/0,3ml	piece
	tablets
X. Drugs for cardiovascular system	
19. Antianginal drugs	
nitroglycerin tablets 05 mg sublingual	tablets
Concentrate for solution for infusion	ampoule
verapamil tablets 40 mg	s
levomenthol solution isovaleric acid menthyl ethervalidol tablets 60 mg	tablets
20. antiarrhythmics	
metoprolol tablets 25 mg	tablets
Digoxin solution for injection 250mcg/ml	vial
Amiodaron tablets 200mg	tablets
Amiodarone solution for injection 50mg/ml	vial

21. antihypertensive drugs	
amlodipine tablets 5 mg	tablets
enalapril tablets 5mg	tablets
hydrochlorothiazide tablets 25 mg	tablets
nifedipine slow release , capsules or tablets 10 mg	piece/tablets
bendazole solution for injection 1% 5 ml	vial
bendazol 1% 1ml	vial
Papaverine hydrochloride 2% 2ml	vial
22. alternatives	
atenolol tablets 25 mg	tablets
atenolol tablets 50 mg	tablets
atenolol tablets 100 mg	tablets
cocarboxylase 50mg	vial
Coffein-natrium benzoate 10\$ solution 1 ml	vial
Coffein-natrium benzoate 20% solution 1 ml	vial
nikethamide solution for injection 250 mg/ml 2ml	vial
Valeriane extract 25 ml or 30ml	bottle
23. Drugs used for treatment of congestive heart failure	
furosemide solution for injection 10mg/ml	vial
dopamine concentrate for infusion 40mg/ml	vial
dobutamine 250 mg	vial
30. Antacides and antiselector drugs	
famotidine tablets 20mg and 40 mg	tablets
famotidine 20mg and 5 ml	vial
omeprazole tablets 20mg	tablets
aluminium hydroxide, magnesium hydroxide suspension tablets 400mg+400mg	tablets
aluminium hydroxide, magnesium hydroxide suspension 43,6mh/ml +70mg/ml	bottle
Pantoprazole 40mg i/v, i/m	vial
31. Antiemtics	
metoclopramide solution for injection 5mg/ml	vial
32. Anticonvulsants	
Drotaverin tablets 40mg	tablets
Drotaverin solution for injection 2%	tablets
Drotaverin solution for injection 2 mg/ml	vial
platyphylline hydrotartrate 2 mg/ml	vial
Nimodipine 30 mg	tablets
37cholinesterase inhibitors muscle relaxants	
pipecuronium bromide powder for solution for injection	vial
neostigmine solution for injection 0,5 mg/ml	vial
suxamethonium solution for injection	vial
atracurium besilate solution for injection 10mg/ml	vial
Ganglerson 1,5 % 2 ml	vial
XVIII. Respiratory system	
43. Drugs used for treatment of bronchial asthma and chronic obstructive pulmonqary disease	
Ambroxol	tablets
aminophylline solution for injection	vial
Aminophylline tablets 150 mg	tablets
Bromhexine 8 mg	tablets
salbutamol tablets 2mg	tablets
salbutamol tablets 4 mg	tablets

Salbutamol for inhalation	piece
Sodium chloride 0.9% 500-1000 ml	
Ringer's solution 500-1000 ml	
Potassium chloride 500-1000 ml	
Dextrose 250-500 ml	
Sodium bicarbonate	
Anatoxin	
Albumin	solution for infusion
OslaDex (հիդրօքսիէթիլ օսլա)	solution for infusion
Plasmo-Tech (հիդրօքսիէթիլ օսլա)	solution for infusion
Mannitol	
Piperacilin	
Anti-epidemic Supplies	
Anti-epidemic protective clothing (Disposable, dustproof, waterproof, antistatic)	
Face helmet	
Surgical masks	
Spray disinfectant	
Chloramine (both powder and tablets)	
Nitrile gloves S and M sizes	
Disposable gowns	
Respirators FFP3	
Liquid disinfectants	
Liquid detergents for laboratories	
Medical clothing (gown and suit)	
Medical clothing (gown and suit)	